26

27 (27)/

24 (24) <7

34 (34) <

PARTS LIST

Index Cod

UW-6SL(R)K, UW-6SSL(R)K UW-B6SLK &(D)SERIES IMPACT WRENCHES
EXPLODED VIEW

Index Cod

When ordering spare parts, please specify tool type, code number and part name.

URYU SEISAKU, LTD- Osaka, Japan

For further information, please contact at any time your nearest URYU distributor.

Lo} .94

OKA-162-13-08-13-3032

wg.ex ﬁg_de Parts Name  Quantity | Nig o NS Parts Name  Quantity | N|S<° NS Parts Name  Quantity
004-984-1 Handle Assembly for UN-6SLK & UW-6SLDK | #24  008-210-1 ~ Reverse Valve 1|#95 973-340-0 < Roll Pin (6>X10) 1
Components are marked with "0" #25 008-212-1 ~ Reverse Lever 1|#96 990-203-0 ¢ O-Ring (JW1516-3) 2
# 1 004-025-3 O Handle 1|#26 965-011-0 a Heli-Sert (M5X1.5D) 3|#97 990-610-0 <& O-Ring (8X2) 4
# 2 010-102-1 O Valve Bushing 1[#27 970-328-0 A Pin (H)(4X27) 1]#98 990-908-0 & O-Ring (SNS-10) 2
# 3 004-107-2 O Throttle Trigger 1(#28 971-122-0 A Pin (2X22) 1(#99 004-790-2 Suspension Ring 1
# 4 185-091-7 O Air Inlet Bushing 1|#29 973-006-0 ~ Roll Pin (2X6) 1
# 5 004-210-1 O Reverse Valve 1|#30 973-124-0 A Pin (3X24) 1 ARG
# 6 004-212-1 O Reverse Lever 1]#31  977-154-0 ~ Cone Spring (7X7.5X17) 1 | 004-007-3 Hammer Casing Assembly
# 7 965-011-0 O Heli-Sert (M5X1.5D) 3|#32 981-208-0 » Ball (5/16) 1 | Components are marked with "x"
# 8 965-073-0 O Heli-Sert (UNF5/8 N6) 1/#33 990-003-0 a O-Ring (P-5) 1|#37 004-028-2 x Hammer Casing 1
#9 970-230-0 O Pin (H)(3X39) 1|#34 990-008-0 a O-Ring (P-10) 1|#38 004-328-1 x Anvil Bushing 1
#10  970-206-0 O Pin (H)(3X8) 11#35 990-014-0 a O-Ring (P-14) 2|#39 945-962-0 X Hexagon Head Bolt (M6X6) 1
#11  973-124-0 O Roll Pin (3X24) 11#36 010-790-1 Suspension Ring 1|#41  993-032-0 x Felt Ring (12X17X2) 1
#12  973-116-0 O Roll Pin (3X16) 1| 006-984-4 Casing Assembly for UN-6SSLRK & UW-6SSLRDK | #58  973-006-0 x_ Roll Pin (2X6) 1
#13  976-027-0 O Spring (3X11) 1| Components are marked with "a" #42  004-285-7 Rear Plate 1
#14  977-155-0 O Cone Spring (7>X10X35) 1|#21) 006-025-4 a Casing 1|#43 004-286-7  Cylinder 1
#15  976-485-0 O Spring (20.2X14) 1| #(22) 500-107-1 a Valve Lever 1|#44 004-287-1  Rotor 1
#16  981-002-0 O Ball (1/8) 11 #4) 180-091-6 a Air Iniet Bushing 1|#45 0042881  Blade 6
#17  981-207-0 O Ball (9/32) 1] #(24) 418-210-1 a Reverse Valve 1|#46 004-289-7  Front Plate 1
#18  966-100-0 O Hexagon Head Plug (1/8) T #(25) 440-212-1 a Reverse Lever 1|#47 004-027-1  Separator 1
#19  990-010-0 © O-Ring (P-11) Tl#26  965-011-0 a Heli-Sert (M5X1.5D) 3|#48 0103101 Anvil Rear Spacer 1
zgg_ ; ggggig:g 5 gzﬁp;'r‘f('g”x'?(';;g 1 #(27) 970-327-0 a Pin (H)(4<26) 1|#49 004-3111  Hammer Cam 1
004-984-5 Handle Assembly for UW-6SLRK & UW-6SLRDK. | 450 0770550 £ [P0 (B23) 1E0 oase hammerCage :
Lomen - -0 a Roll Pin - - ammer
ggr;’p°ggf§;5rf’5mi’kz‘;‘?;2 LJ J|#80 9731240 & Pin(3X24) 1|#52 004-317-1  Hammer Pin 2
#2 010-102-1 @ Valve Bushing 1 #31 977-154-0 a Cone Spring (7X7.5X17) 1|#53 004-326-1 Hammer Cage Bushing 1
#(3) 026-107-7 @ Throttle Trigger 1 #(32) 981-207-0 a Balll(9/32) 1|#54 010-327-1 Anvil Front Spaper 1
#s 1650517 @ AV it Bushng 11505, 9800060 4 O 9 !see oossser  separaorPacking !
510 - -0 a O-Ring (P- - -
e ooaaiad o heverse Valve 1#35 ©90-014-0 a O-Ring (P-14) 2|#57 9451180  Allen Head Bolt (M5X18) 3
#7 965-011-0 @ Heli-Sert (M5X1.5D) 3| #36  010-790-1 Suspension Ring 1]#60 973-074-0  Roll Pin (2.5X14) 2
# 8 965-073-0 @ Heli-Sert (UNF5/8 N6) 1 222‘5‘; ggi'gii'g - g"E”CGET N 1 261 922":01?'0 Ball Bearing (EE-3) 2
- - i - - - Xhaus ube quare Anvil lype
e or0o0a0 e P iaxe) 1 040-882-1 Handle Assembly for UW-BGSLK & UW-BESLDK | #66  131-379-1  Anvil (P) o 1
#1 9131210 @ Follen (920 1| Component e maed with °c° |l S0z Socthommern
#(12) 973-122-0 @ Roll Pin (3X22 2 -025-1 & Handle -250- in (3.
#23) 976-027-0 : Spring (éxn)) 1|#80 040-100-1 © Valve 1|#69 976-018-0  Spring (2.8X8.5) 1
#(14) 977-178-0 @ Cone Spring (7.8X9.8X22) 1 |#81 603-100-2 <& Valve 1 | Driver Anvil Type
#15 976-485-0 @ Spring (20.2XX14) 1[#82 606-101-1 & Valve Bushing 1| #71 005-350-1 Driver Anvil (1/8) 1
#16  981-002-0 @ Ball (1/8) 1|#83 040-101-1 & Valve Bushing 1|#72 011-351-1 Bit Sleeve 1
#17  981-207-0 @ Ball (9/32) 1|#84 603-107-2 <& Throttle Trigger 2| #73 011-352-1 Bit Spacer 1
#(18) 235-885-0 @ Silencer 1|#85 180-091-6 < Air Inlet Bushing 1|#74 976-327-0  Spring (13.5X11) 1
#(18-1)004-744-7 @ Exhaust Tube 1|#86 040-210-1 ¢ Reverse Valve 1({#75 978-117-0 Snap Ring (11.7X1.0) 1
#19  990-010-0 @ O-Ring (P-11) 1|#87 040-211-2 & Reverse Valve Bushing 1|#76 981-002-0  Ball (1/8) 1
#20  004-790-2 Suspension Ring 1|#88 040-214-2 & Reverse Valve Cover 2
#20-1 973-340-0 @ Roll Pin (6X10) 1|#89 040-291-1  Rear Plate Spacer il ACCESSORIES
006-984-1 Casing Assembly for UN-6SSLK & UW-6SSLDK | #30  965-011-0 < Heli-Sert (M5<1.5D) el #101 940-114-0 Air Hose Nipple (NPT 1/4X3/8)1
Components are marked with "a" #91 965-073-0 < Heli-Sert (UNF5/8 N6) kll #102 932-110-0 Air Regulator (U1/4) 1
#21 006-025-2 ~ Casing 1[#92 973-010-0 < Roll Pin (2X10) 2l #103 916-810-0  (+) Double Bit (No. 2X75)
#22 008-107-1 ~ Valve Lever 11#93 973-084-0 Roll Pin (2.5X24) 1 for Driver Anvil 1
# 4 185-091-7 A Air Inlet Bushing 1|#94 973-068-0  Roll Pin (2.5X8) 1

Printed in Japan




